IMPORTANT: THIS IS DATED INFORMATION. When requesting service or replacement parts for your
stove, please provide the model number and the serial number. We reserve the right to change parts
due to technology upgrade or availability. Contact an authorized dealer to obtain any of these parts.
Never use substitute materials. Use of non-approved parts can result in poor performance and safety
hazards and will void your warranty.

Part Description Qty

PL69808 RIGHT SIDE DECORATIVE PANEL
PL69809 LEFT SIDE DECORATIVE PANEL

PL69806 LOWER RIGHT SIDE DECORATIVE PANEL
PL69807 LOWER LEFT SIDE DECORATIVE PANEL
PL69801 HOPPER LID

PL69794 BACK PANEL

PL69795 LOWER BACK PANEL

SE69810 ASH DRAWER

I
%)
3
9]
Z
L

N[O [WIN|=]| &

Y E Y N N I N B N BEE N B N I N B N B N B N B N N B N B N e N N Y

9 99999 BUILD TO ORDER

10 | PL69833 LEFT SIDE DECORATIVE PANEL

11 | PL69854 BACK PANEL

12 | PL69832 RIGHT SIDE DECORATIVE PANEL

13 | 30105P COIL HANDLE 1/2" BLACK

14 | SE24085 DOOR FRAME WITH HANDLE AND GASKET WITHOUT GLASS

15 | AC06200 SILICONE AND 1/4" X 1/2" X 11' BLACK GASKET KIT

16 | AC09176 DOOR HANDLE AND LATCH KIT

17 | AC09185 DOOR LATCH KIT

18 | PL52683 REMOVABLE HANDLE

19 30101 SPRING TENSION PIN 5/32" DIAX 1 1/2" L

20 | SE52708 ARCHED REPLACEMENT GLASS WITH GASKET 7 51/64" X 16 3/4" X 8
23/32"

21 | AC06400 3/4" (FLAT) X 6' BLACK SELF-ADHESIVE GLASS GASKET
22 | PL52717 HINGE SIDE GLASS RETAINER

23 | PL08537-04 [TOP GLASS RETAINER

24 | PL52719 HANDLE SIDE GLASS RETAINER

25 | PL52718 AIR DEFLECTOR TRIM

—_— -

26 |30124 SCREW #8 - 32 X 5/16" TRUSS QUADREX ZINC 12
27 30170 HINGE PIN 5/16" DIAX 1 1/2" L (0.309 TO 0.312) 2
28 | 30055 HINGE PIN RETAINING RING 5/16" ID X 0.512" OD 2
29 | SE16059 ASH PLUG 1
30 | SE69759 BURN POT 1
31 144192 IGNITOR TUBE 1
32 130029 THREAD CUTTING SCREW 10-24 TYPE "F" X 3/8" HEX WASHER 16
33 | SE44132 IGNITER ASSEMBLY 120V 300W 1
34 | PL69777 FIRE BAFFLE 1
35 30417 BLACK HEX NUT #8-32 3

Page 26 INSTALLATION MANUAL ECO-55/ ECO-55 CT/ ECO-55 ST



# Part Description Qty
36 30370 RUBBER BUMPER WITH THREADS (SMALL) 3
37 44098 HOPPER LID SAFETY SWITCH 1
38 (30013 HINGE 2" X 1 1/2" 2
39 |[SE69785 EXHAUST PIPE ASSEMBLY 1
40 (21392 EXHAUST ADAPTER GASKET 1
41 130093 BOLT 1/4-20 X 3/4" HEX GRADE 5 2
42 | SE44193 EXHAUST FAN WITH GASKETS 1
43 (30094 HEX SCREW WASHER HEAD 1/4-20 X 3/4" F ZINC TYPE 1
44 30220 FLANGED LOCKNUT 1/4-20 2
45 | SE44095 THERMISTOR ASSEMBLY 1
46 (21393 EXHAUST BLOWER GASKET 1
47 |[PL69764 SUPPORT EXHAUST TRAP 1
48 | SE69803 EXHAUST CLEANING PANEL ASSEMBLY 1
49 | AC06815 BLACK GASKET AND SILICONE KIT 3/16" X 5' 1
50 (30484 WING NUT 1/4-20 2
51 124017 CAST IRON AUGER 1
52 144059 THERMODISC 36T11 L250-25 AUTOMATIC 1
53 |[30138 METAL SCREW #6 3/8" QUADREX "A" TYPE BLACK 2
54 30092 BOLT 5/16"-18 X 3/4" HEX GRADE 5 2
55 130528 BRASS BUSHING FOR PELLET STOVE AUGER 1
56 121110 AUGER PLATE GASKET 1
57 |[PL69773 AUGER BUSHING SUPPORT PLATE 1
58 |[30026 THREAD CUTTING SCREW 10-24 F 5/8" HEX WASHER HEAD 10
59 130369 RUBBER BUMPER WITH THREADS (LARGE) 1
60 (44106 GEAR MOTOR FOR PELLET STOVE AUGER 1.5 RPM 1
61 |[SE69791 CONTROL BOARD BOX ASSEMBLY 1
62 44148 MEMBRANE SWITCH CONTROL BOARD 1
63 |[PL69855 CONTROL BOARD 55 SERIE 1
64 |[60382 WIRING HARNESS 1
65 44058 THERMODISC 36T12 F160 1
66 |30080 METAL SCREW #6 X 1/4 TYPE B PAN PHILLIPS 2
67 44149 FUSE 8A/ 250V (5 X 20) F3-MAIN OR F8 IGNITER 1
68 (44152 FUSE 0.5A/ 250V (5 X 20) F2-INTERFACE 2
69 144200 FUSE GLASS 2A 250VAC 5X20MM SLOW BLOW 1
70 (44201 FUSE GLASS 4A 250VAC 5X20MM SLOW BLOW 1
71 | 60036 THERMOSTAT TERMINAL 1
72 160196 POWER CORD RECEPTACLE 1
73 30155 METAL SCREW #8 X 5/8" PHILLIPS SELFTAPPING TEK ZINC 4
74 (60331 POWER CORD &' 1
75 149004 PRESSURE SWITCH HOSE 1
76 144029 PRESSURE SWITCH 1
77 | SE69849 AIR CONTROL DAMPER ASSEMBLY 1

INSTALLATION MANUAL ECO-55/ ECO-55 CT / ECO-55 ST

Page 27

ENGLISH



# Part Description Qty

78 | PL69784 AIR INTAKE PLATE 1
79 130021 SELF TAPPING SCREW 8-32 "F" TYPE X 7/16" FLAT HEAD PHILLIPS 2
BLACK
30439 SPRING CLAMP ZINC PLATED BRIGHT CHROMATE DIP
PL64359 COMBUSTION FAN GASKET FRAME
21400 COMBUSTION FAN GASKET

SE44147 AXIAL BLOWER ASSEMBLY 115V 9W 92 X 92 X 38
PL69799 AIR CONTROL BRACKET

30777 PLASTIC BACKDRAFT DAMPER ASSEMBLY
3—; 30502 SELF TAPING SCREW #8 - 32 X 1/2" TYPE F x 3/4 HEX FLAT HEAD
. 30556 AIR CONTROL FINISHING TIP
) 49400 21/2"TO 3 1/2" STEEL COLLAR
5 21381 2 FOLD ALUMINUM LINER 3" X 6" COMPRESSED
60383 IGNITER JUNCTION WIRE
30100 BLACK HEX NUT 1/4 - 20
30185 17/64" "AA" TYPE WASHER
44122 DOUBLE CAGE BLOWER 176 CFM (CLASS H)
30485 WING NUT 1/4-20 X 1/2" ZINC PLATTED
PL69805 CONVECTION FAN SUPPORT
30446 CARRIAGE BOLT 1/4 - 20 x 1" ZINC

PL69802 CLEANING ACCESS PANEL SUPPORT
SE69804 CLEANING ACCESS PANEL WITH GASKET

45876 USER MANUAL
100 | AC05959 METALLIC BLACK STOVE PAINT - 342 g (120z) AEROSOL
101 | 44150 FUSE 3A/ 250V (5 X 20) F4-AUGER & DC IEC CONNECTOR
102 | 44199 FUSE GLASS 1.25A 250VAC 5X20MM SLOW BLOW

103 | PL69887 DECORATIVE TOP DOOR TRIM (ECO-55 CT ONLY)
104 | PL69888 DECORATIVE BOTTOM DOOR TRIM (ECO-55 CT ONLY)

AlalalalalalrllDI~,lWIIDNID]I2I2INIIDNI2 2N~

Page 28 INSTALLATION MANUAL ECO-55/ ECO-55 CT/ ECO-55 ST















9. AVANT D’OPERER L’APPAREIL Vérifiez que le clapet anti-retour d’entrée d’air frais
o fonctionne librement.
9.1 GENERAL

Installez le coupe-feu.

Vérifiez I'éthanchéité de la porte en fermant et en
verrouillant la porte sur un bout de papier. Vérifiez
tout le tour de la porte. Le papier ne devrait pas
glisser facilement. Si le papier glisse facilement, voir
la section maintenance du manuel d’opération.

<)
<
O
Z
<
18
T

Assurez-vous de retirer tous les outils et autres ac-
cessoires qui ont été logés dans votre appareil pour
le transport.

Page 18 MANUEL D’INSTALLATION ECO-55/ ECO-55 CT/ ECO-55 ST



-

10. SCHEMA ELECTRIQUE

DETAILC

MNOLLSTTEINICOD —=—

—

MOLL3AMOD — =

HIONY —ri:j

MOLLY N2

CONTROL
CIRCUIT

COMBLUSTION
BLOWER

—

DETAILD

MAIN FLISE

HIALIND

g

=D
IHERAS TR

WHITE
THERMOSTAT
IOPTIM)

1

o

HIFFER SWITCH

PRESSUR
SNITCH

) WHTE /BLACK STRIPE
F-160 CONVECTION ELOWER

-
BROVN

EXHALIST
ELOWER

¢

GEMR MOTOR
paT

CNTER

Page 19

MANUEL D’'INSTALLATION ECO-55/ ECO-55 CT / ECO-55 ST



11. VUES EXPLOSEES ET LISTE DE PIECES DP00070, DP00072 ET DP00071

2
<
O
Z
<
18
T

Page 20 MANUEL D’INSTALLATION ECO-55/ ECO-55 CT/ ECO-55 ST



SECTION A

FRANGCAIS

SECTION B

MANUEL D’'INSTALLATION ECO-55/ ECO-55 CT / ECO-55 ST Page 21



SECTIONC

2
<
O
Z
<
o
T

Page 22 MANUEL D’INSTALLATION ECO-55/ ECO-55 CT/ ECO-55 ST



SIVONVYY4

SECTION E
SECTION F

Page 23

MANUEL D’'INSTALLATION ECO-55/ ECO-55 CT / ECO-55 ST



# Piéce Description Qté

77 | SE69849 TRAPPE D'ENTRE D'AIR ASSEMBLEE
78 | PL69784 PLAQUE ENTREE D'AIR

79 |30021 VIS FILETAGE COUPANT 8-32 TYPE "F" X 7/16" PLATE PHILLIPS NOIRE
80 |[30439 ATTACHE A RESSORT PLAQUE ZINC CHROMATE

81 |[PL64359 CADRE DU JOINT D'ETANCHEITE VENTILATEUR DE COMBUSTION

82 |21400 JOINT D'ETANCHEITE VENTILATEUR DE COMBUSTION

83 | SE44147 VENTILATEUR AXIAL 115V 9W 92 X 92 X 38 ASSEMBLE
84 | PL69799 DEVANT BOITIER D'AIR

85 |30777 CLAPET ANTI-RETOUR EN PLASTIQUE ASSEMBLE
86 |30502 VIS A FILETAGE COUPANT #8 - 32 X 1/2" TYPE F HEX TETE PLATE
87 130556 EMBOUT DE FINITION POUR CONTROLE D'AIR
88 149400 COLLETACIER 2 1/2" A3 1/2"
89 121381 GAINE ALUMINIUM 2 PLIS 3" X 6" COMPRESSEE
) 90 60383 FIL DE JONCTION ALLUMEUR
5% (91 |30100 ECROU HEX NOIR 1/4-20
g 92 130185 RONDELLE 17/64" TYPE "AA"
é 93 144122 VENTILATEUR CAGE DOUBLE 176 PCM (CLASSE H)
194 (30485 BOULON PAPILLON 1/4-20 X 1/2" EN ACIER PLAQUE ZINC
95 | PL69805 PLAQUE SUPPORT VENTILATEUR
96 |30446 BOULON DE CAROSSERIE 1/4 - 20 x 1" ZINC

97 | PL69802 SUPPORT TRAPPE DE NETTOYAGE
98 | SE69804 TRAPPE NETTOYAGE AVEC CORDON

99 |45876 MANUEL D'INSTRUCTIONS ECO-55

100 [ AC05959 PEINTURE POUR POELE NOIR METALLIQUE - 342 g (120z) AEROSOL
101 | 44150 FUSIBLE 3A/ 250V (5 X 20) F4-VIS & PRISE CEI DC

102 | 44199 FUSIBLE 1.25A/ 250V (5X20)

103 | PL69887 MOULURE DECORATIVE DU HAUT DE PORTE (ECO-55 CT SEULEMENT)
104 | PL69888 MOULURE DECORATIVE DU BAS DE PORTE (ECO-55 CT SEULEMENT)

Alalalalalalal2lD]~lWIIDIDI2]I2INIIDNI222IN_2IND— ]~

Page 28 MANUEL D’INSTALLATION ECO-55/ ECO-55 CT/ ECO-55 ST



